
 
 
 
TO: Terrence D. McCracken, Secretary to the Authority 
 
FROM: Sabrina A. Figler, Director of Water Quality 
 
SUBJECT: Travel of Clayton Rumsey, Ph.D., Analytical Chemist, to AWWA  ACE 2025 
Denver, Colorado 
 
 
In June 2025, AWWA will be holding its Annual ACE Conference in Denver, Colorado.  I’d like 
to send Clayton Rumsey, Ph.D., Analytical Chemist, as I feel this is an excellent opportunity for 
him to learn more about the industry in addition to the technical and scientific facets of water 
treatment and distribution.  Clay is also active with the AWWA Young Professionals council, and 
this conference provides him with a great opportunity to continue to network.  
 
The theme for this year’s conference is “Water Solutions, Our Journey to Ensure Clean and Safe 
[...]
blackouts, putting households that rely on electric pumps and energy to heat water at risk. The 

adoption of renewable energy, especially solar technology with battery storage, helps reduce grid 

strain and provide backup during blackouts. Remote sensing technologies, using aerial imagery and 

deep learning, track rooftop solar installations and offer vital data for solar energy deployment, 

enhancing climate resilience in both energy and water systems.

, 

Local rainfall and temperature patterns are expected to change in the future as the global climate 

changes. Scientists and engineers involved in urban water management need practical methods to 

choose from among the wide range of projections provided by computer models. These scientists 

and engineers also need methods to translate these projections to time scales that are most useful 

for planning and management of urban watersheds. This presentation outlines specific steps to 

guide these decisions and provides an example of how to apply these steps to model results and 

analyze measured data from a location in southeastern Pennsylvania, USA.? 

This work provides an in-depth look at the IRP’s development process, the application of scenario 

planning and MCDA, the strategies for adaptive management, and the CAP development process, 

offering insights into creating robust, long-term water resource strategies in a dynamic environment. 

Speaker(s): Sabrina Sims City of McCall

Applying One Water Strategies to Mitigate PFAS Risks

Speaker(s): Gerald Duncan Brown and Caldwell

Interconnected Present and Future Water for Central Texas

Speaker(s): Mark Graves STV

Let’s Meet at the Watering Hole: Partnerships for Improving Source Water Protection 
Between Agriculture and Municipalities

Speaker(s): Jennifer Elms Odyssey Engineering Group

Characterizing DOC Sources in Greater Montreal and Their Impact on Water Quality 
for Drinking Water Supply

Speaker(s): Evelyne Pouliot Polytechnique Montreal

Assessing Solar Technology Adoption for Climate Change Resilience: Insights from 
Remote Sensing

Speaker(s): Kenya Creer DCSE

Selecting GCMs For Use In Urban Hydrologic Assessments

Speaker(s): Achira Amur Villanova University

Resilient, Sustainable, Affordable Water Supply Planning Under Climate Change 
Challenges for Utilities in Fast Growing Communities

54/115



01:30 PM MDT 

, 

offering insights into creating robust, long-term water resource strategies in a dynamic environment. 

The Integrated Resources Plan for the Elsinore Valley Municipal Water District ensures a 

sustainable future water supply by evaluating water demands, supply reliability, and planning with 

scenarios and Multi-Criteria Decision Analysis. The plan includes adaptive management and 

integrates a Climate Action Plan to balance water reliability with emission reduction goals.

, 

Improving water reuse resilience is crucial to water quality and access, as natural and anthropogenic  

hazards increase in frequency and intensity. Vulnerable aspects of water reuse infrastructure and 

sustainable approaches to build resilience still need to be identified. To that end, we conducted a 

meta-analysis and categorized resilience definitions and measurements  based on five properties: 

robustness, rapidity, redundancy, resourcefulness , and adaptability. We found a lack of water reuse-

specific resilience measurements , as well as trade-offs between resilience and sustainability. This 

presentation discusses sustainable paths forward for building resilience in water reuse systems 

while improving utility risk management and preparedness.

 - Advanced and Conventional Treatment 

: 

 Educational Sessions

 Advances in Water Treatment

01:30 PM - 04:30 PM MDT | Tue | Room 401 - 402

This session focuses on advanced and conventional treatment plants ranging from project delivery 

methods to filter optimization to ozone and UV.

01:30 PM MDT 

02:00 PM MDT 

02:30 PM MDT 

03:00 PM MDT 

, 

The McKeesport WTP is a 10 MGD conventional WTP, owned by the Municipal Authority of 

Westmoreland County (MAWC) and located in McKeesport, PA. MAWC has initiated several 

treatment measures to decrease levels of DBPs, but changing source water quality, namely 

increased TOC concentrations and higher temperatures, have been an issue recently. To combat 

this, MAWC is evaluating the seasonal use of peracetic acid (PAA) as a pre-oxidant in place of 

chlorine. PAA is a strong oxidant that exists in equilibrium with acetic acid, hydrogen peroxide, and 

water, and has been granted NSF 60 approval for water treatment.

, 

Austin Water (AW) has bolstered its monitoring and assessment of filter performance at its water 

treatment plants (WTPs) with the Filter Monitoring and Assessment Program (FilterMAP), an 

innovative data-driven approach for evaluating filter performance. This presentation provides a 

framework that utilities can implement to monitor, troubleshoot, and optimize their filters. It also 

includes examples from Austin Water’s experience with implementation  of the FilterMAP.

, 

This presentation presents the story of the ozone treatment design approach for a water treatment 

plant (WTP) expansion from 86MGD to 120MGD. The WTP has historically experienced taste and 

odor challenges associated with algae growth the source water and terminal reservoirs. Existing 

facility operation constrained ozone doses well below the design capacity of the ozone system, 

posing risks of breakthrough of taste and odor compounds. Bench-scale and full-scale testing was 

performed to optimize ozone performance while expanding capacity to 120MGD.

The addition of sodium hypochlorite upstream of UV/chlorine AOP systems treating RO permeate 

results in a dynamic water quality that presents a unique challenge with regards to the measurement 

of a UVT and free chlorine residual that is representative of that entering the UV reactor. For 

UV/Chlorine and UV/hydrogen peroxide AOPs the combined processes of photolysis, advanced

oxidation and breakpoint chlorination reactions result in a continuous increase in UVT as water flows 

through the UV reactor. If not properly accounted for, this instability can result in situations where the 

Speaker(s): Ghina Yamout CDM Smith

Improving Water Reuse Risk Management and Preparedness: A Meta-Analysis of 
Water Reuse Resilience Definitions and Measurements

Speaker(s): Isabella Cobble University Of Colorado Boulder

TUE081

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

PAA as a Pretreatment Alternative to Free Chlorine for DBP Reduction: Full Scale Plant 
Trial Results

Speaker(s): Sarah Kocak Municipal Authority Westmoreland County

FilterMAP – The Road to Optimized Filter Performance

Speaker(s): Joseph Grano Austin Water

Optimizing Ozone Treatment for Taste and Odor Control While Expanding to 120MGD

Speaker(s): Roger  Arnold Hazen and Sawyer

Monitoring the Dynamic Water Quality of UV AOP Systems

55/115



03:30 PM MDT 

04:00 PM MDT 

, 

system is providing a level of treatment that is significantly different from what is indicated by the 

online measurements  and UV AOP control algorithms. 

, 

The innovative benefits realized in the design and development of Los Angeles’ largest potable 

reuse advanced water treatment facility through utilization of the progressive design-build delivery 

model will be reviewed. Testing infrastructure that was constructed and operated to assist with 

design development, as well as critical constructability  input will also be discussed.

, 

Coal and Coconut raw material based Granular Activated Carbons (GAC) have become widely used 

throughout the industry, and coal carbons are currently one of the leading media used for PFAS 

removal.  When designing a treatment plant, there are many considerations for permit approvals, and 

impacts on the water quality after adding GAC treatment is one of them. It has been found that coal-

based carbons run the risk of producing high levels of arsenic concentrations during the backwash 

and initial start-up of the GAC media. In this session, we will first go over what are the possible 

causes of high arsenic concentration levels and why it would differ from one manufacturer to 

another. 

 - Fresh Perspectives on Particle Removal

: 

 Educational Sessions

 Research

01:30 PM - 03:00 PM MDT | Tue | Room 504

These presentations explore innovative approaches to improving particle removal from drinking 

water. The first study focused on retrofitting dissolved air flotation (DAF) into direct filtration systems, showing 

significant improvements in filter runtimes, especially with DAF in filter columns. The second examined reverse 

osmosis (RO) membranes, highlighting their high pathogen removal efficiency and advocating for improved 

integrity testing to reduce redundant treatment steps. The third investigated machine learning models to predict 

membrane fouling, enabling more efficient cleaning schedules and reducing costs. Together, they highlight 

advancements in filtration technology and operational optimization.

01:30 PM MDT 

02:00 PM MDT 

02:30 PM MDT 

, 

The ongoing drought and climate change urge utilities to prepare for intermittent particle loading and 

algal bloom events that may severely reduce filter runtimes during direct filtration.  In this work, we 

explored various innovative approaches for retrofitting dissolved air flotation (DAF) into existing 

processes of a direct filtration pilot-scale facility.  Pilot tests were designed to evaluate DAF retrofit 

under various turbidity and coagulant/flocculant conditions to offer design and operational guidelines 

to utilities and consultants for proper DAF incorporation into existing treatment plants.  

, 

Our study investigates whether ionic indicators can be used to develop a direct integrity testing 

method for RO membranes. Study features include using MS2 bacteriophage, sulfate, and strontium 

to compare rejection performance at the Wichita Falls WTP; the first study of its kind to research this 

topic using a full-scale RO system. This is an updated presentation with complete and final data, 

including results with aged, new, and impaired membrane data, and a draft basis to use chemical 

surrogates as a means of RO direct integrity testing.

Graduate research conducted by Isabel Medeiros of UNH, advised by Dr. James Malley (UNH) and 

Irina Zaikina (PWNT) using both pilot and full-scale drinking water data from the PWN-Heemskerk 

facility. This work is focused on exploring the application of machine learning methods including 

Random Forest and Recurrent Neural Network Long Short-Term Memory to predict how 

transmembrane pressure increases as a function of key water quality and operational parameters. A 

Speaker(s): Bryan Townsend Black & Veatch

Progressive Design-Build Delivery Model Yields Innovative Design of Advanced Water 
Treatment Plant

Speaker(s): Larry Schimmoller Jacobs

Coal & Coconut Carbon (GAC) Arsenic Leaching Study

Speaker(s): Sara Maloney AqueoUS Vets

TUE083

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

Examination of Alternative Dissolved Air Flotation (DAF) Approaches for Direct 
Filtration Plants

Speaker(s): Bilal Abada CDM Smith Inc

Establishing Pathogen LRVs using Marker-Based RO Integrity Testing

Speaker(s): Eric Kong Freese and Nichols

A Machine Learning Approach for Prediction of the Change in Transmembrane 
Pressure of Ultrafiltration Membranes

56/115



, 

transmembrane pressure increases as a function of key water quality and operational parameters. A 

successful model would optimize the backwashing frequency and cleaning in place processes that 

are currently conducted based on facility operators' expertise, reducing the operation and 

maintenance costs for the full-scale facility. 

 - University Forum

: 

 Educational Sessions, International

 Research

01:30 PM - 03:00 PM MDT | Tue | Mile High Ballroom 1ef

 - Utility Case Studies: Digital Twins of Water Distribution Systems

: 

 Educational Sessions

 Infrastructure Management

01:30 PM - 03:00 PM MDT | Tue | Room 405

This session is all case studies presented by Utilities who have significant experience with the 

implementation  and usage of Digital Twins of water distribution systems.  The journey and usage of Digital Twins 

for Water Distribution Systems of three utilities are presented.  Water Quality and operational forecasting in 

water distribution systems is detailed.  Lessons learned during the digital journey of these utilities are covered.

01:30 PM MDT 

02:00 PM MDT 

02:30 PM MDT 

, , , 

Imagine working in a water utility where at a click of an online link you have access to the whole 

water treatment and distribution system virtually. This is the future of smart technology integration 

using digital twins for water utilities. A digital twin can be described as a copy of the complicated 

model which can allow employees to play with the system, without being concerned about breaking 

something or causing harm to the water supply. 

, 

Colorado Springs Utilities (Utilities) has developed a near-real-time SCADA-connected digital twin of 

the finished water distribution system. Improvements to upgrade the functionality of the FWDS 

digital twin are underway by Utilities. To that end, an investigation of current technologies and

development of a vision for the digital twin was conducted. This presentation will present: 1) a 

summary of the current condition of Utilities’ digital twin, 2) Utilities’ evaluation of distribution system 

digital twin software, and 3) the long-term vision for the digital twin at Utilities. This presentation will 

provide timely information for the utility industry as it seeks to maximize the benefits of digital twins.

Metropolitan Water District of Southern California (Metropolitan) is utilizing its hydraulic model to 

develop a real-time tool to simulate water age as well as chlorine residual within its distribution 

system. The presentation will provide background about Metropolitan’s hydraulic model, describe 

the project approach, give an overview of the architecture of the live model solution (e.g., how 

boundary conditions and demands are connected to the hydraulic model), and how model simulation 

results are presented in a user-friendly interface and utilized to make operational adjustments. 

Speaker(s): Isabel Medeiros UNH

TUE084

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

TUE086

Moderator(s) Kedric Szana

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

City of Guelph’s Journey Towards a Digital Twin

Speaker(s): Jonathan Hasson Aquasight Rob Whitson Aquasight

Colorado Springs Utilities’ Path Towards Continuous Water Quality Modeling

Speaker(s): Renn Hankawa Colorado Springs Utilities

Development of Real-Time Water Age and Chlorine Residual Simulation Tool in a 
Regional Water Agency’s Distribution System

Speaker(s): Saurabh Shekhar

57/115



 - Managing Breaking Water Mains without Breaking the Bank

: 

 Educational Sessions

 Infrastructure Management

01:30 PM - 04:30 PM MDT | Tue | Room 603

This session provides an overview of water main rehabilitation methods. The focus is on case 

studies which illustrate how utilities have used various linings, pipe bursting, cathodic protection, and other 

methods to extend the lives of old mains.

10:00 AM MDT 

01:30 PM MDT 

01:35 PM MDT 

02:00 PM MDT 

02:20 PM MDT 

02:40 PM MDT 

03:00 PM MDT 

03:30 PM MDT 

04:00 PM MDT 

, 

, 

, 

An overview of common methods, selecting a method, and supplying water during rehabilitation

, 

Case studies will be presented in which utilities have employed pipebursting as a primary method of 

main replacement

, 

, 

For decades, Denver has used a variety of methods for water main renewal, including lining and 

replacement.  This presentation discusses how specific choices are made.
[...]
with four groundwater pumping stations, often struggling to meet the demands of the system with all 

water sources in service, leaving no redundancy or resiliency. At the same time, discolored water 

from manganese is an ongoing issue from one source.  Through comprehensive  planning, LCWD 

generated a Capital Program with a new water treatment plant and interconnection , addressing both 

quality and quantity for long-term water system resiliency. But, what happens to the best laid plans 

when PFAS comes along?

, 

This presentation will highlight how the Town of Dundee, Florida is utilizing hydraulic modeling to 

plan for population growth while supporting economic growth. It will also touch on the value of 

modeling for a small town of 5,000 residents.

, 

The Town of Maynard operates a small water system with three treatment plants, managed by 

limited staff and budget. Historically, the Town has addressed water system challenges reactively 

with short-term fixes that may not keep pace with increasing development, changing regulations, 

and declining water quality. To strategically address these issues, a 50-year Master Plan was 

created. This plan includes an alternatives analysis to determine the best approach to meet future 

demands and address water quality concerns including disinfection by-products, PFAS, and 

aesthetic issues. Alternative supplies, including connecting to a wholesale water supplier, and 

treatment upgrades for existing facilities were evaluated.

, 

Master planning is evolving. Our clients want holistic plans that incorporate capital cost estimates, 

schedule implications, and funding sources. Pendleton, Oregon needed to consider effective ASR 

well operation, a summer irrigation water recycling program, additional anticipated capacity, and 

reasonable rates for consumers. As a leader in integrated master planning, Pendleton’s experience 

can help other utilities make informed decisions for public infrastructure investments and support 

long-term returns on private investments in the community.

 - Elevating the Nationwide Potential for Water Reuse: Fresh 
Research Insights 

: 

 Educational Sessions

 Reuse

01:30 PM - 03:00 PM MDT | Tue | Mile High Ballroom 2ab

Speaker(s): Daniel Nelson Tetra Tech, Inc. Kaylei Kambak Tetra Tech

Leadership in Crisis: Rebuilding Trust and Infrastructure at Castle Pines North

Speaker(s): Alex Page Kennedy Jeks

Small Water Systems and Complex Decisions – How One Utility Planned for Future 
Resiliency Through Regulatory Uncertainty

Speaker(s): Maddison Vidal CDM Smith

Small Florida Town Making Great Strides in Planning

Speaker(s): Parsa Pezeshk CHA Consulting, Inc.

Future-Proofing Small Water Systems: Strategic Master Planning for Growth and 
Regulatory Change

Speaker(s): maysoon sharif Stantec

Integrated Master Planning Resulting in Innovative Solutions for System Reliability 
and Maintaining Cost for Customers

Speaker(s): Ann Quenzer Consor

TUE112

Moderator(s) Sanjana Yagnambhatt

Event Type:

Event Track:

67/115



This will take the format of a panel presentation; panelists will be given 15 minutes to provide 

current findings and updates in project work for each of the four topic areas. There will be interactive 

opportunities for attendees to ask questions and provide feedback on opportunities they see for elevating reuse 

and collaboration. A formal Q&A session will be available with pre-prepared questions 

01:35 PM MDT 

01:55 PM MDT 

02:15 PM MDT 

02:25 PM MDT 

02:45 PM MDT 

, 

, 

, 

, 

, 

 - Utility and Process Optimization

: 

 Educational Sessions

 Water Quality Challenges

01:30 PM - 03:00 PM MDT | Tue | Mile High Ballroom 4ab

01:30 PM MDT 

02:00 PM MDT 

Denver Water’s Moffat Treatment Plant has reliably provided the Denver metro area with clean 

drinking water for the last 80 years and is now closing in on retirement. To replace Moffat, the 

organization built a new treatment plant at Denver Water’s Ralston Reservoir site, called Northwater 

Treatment Plant (NTP). NTP commissioning began in March 2024 and quickly indicated that 

pretreatment optimization efforts were needed to meet internal goals at maximum plant flow rates, 

such as settled water turbidity less than 1 NTU and filter run times greater than 100 hours. A new 

flocculant aid polymer was selected for full-scale trial at NTP beginning in October 2024.

The Seymour Capilano Filtration Plant (SCFP) is a high-rate direct filtration plant designed to treat 

476 MGD. Since its start-up in 2010, the SCFP has been feeding oil-based emulsion non-ionic filter 

aid polymer (FAP) and washwater recovery (WWR) polymer ahead of the filtration and washwater 

residuals processes, respectively. These chemicals are critical to the plant operations.  In the last 

eight years benefits to using dry instead of emulsion polymer were identified, including better 

storage shelf life, less degradation during transit, and less impact on residuals treatment and 

recycling. This presentation will showcase the conversion from emulsion to dry polymer including 

bench- and pilot-scale testing.

OVERVIEW: 

PRESENTATIONS: 

Developing Treatment Models and Risk Mitigation Techniques

Speaker(s): Karl Linden, Ph.D University of Colorado Boulder

Safeguarding Health Through Risk Assessment 

Speaker(s): Eric Dickenson Las Vegas Valley Water District

Successful and Sustainable Water Reuse Adoption Pathways 

Speaker(s): Sherri Cook University of Colorado

Social Development and Community Engagement 

Speaker(s): Tzahi Cath Colorado School of Mines

Panel Discussion

Speaker(s): Julie Minton Water Research Foundation

TUE114

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

Optimizing Pretreatment Polymers at Denver Water’s New Northwater Treatment 
Facility

Speaker(s): Corinne Bertoia

Emulsion Polymer Out, Dry Polymer In; Metro Vancouver’s Largest Water Treatment 
Plant gets a Make Over

68/115



02:30 PM MDT 

, 

, 

Floc blanket clarifiers, also known as fluidized bed clarifiers (FBCs), provide an added barrier for the 

removal micron-sized pathogens and primary particles by using concentrated influent turbidity for 

particle capture. While the various factors impacting floc blanket performance have been studied 

empirically, a mechanistic model describing the physics governing fluidization and clarification has 

not been developed. Moreover, the relationship between floc blanket performance and the quality of 

the upstream flocculation process is not well understood. A floc blanket formed under adverse 

flocculation will be examined to better understand this relationship, which will allow for more optimal 

design and operation of floc blanket clarifiers.

 - Veterans + Water Industry = SUCCESS !!

: 

 Educational Sessions

 Water Education and Workforce

01:30 PM - 03:00 PM MDT | Tue | Room 503

Water industry leaders in HR, Operations, and Administration will learn how military veteran 

education & experience prepares them for roles in the water industry. Military Veterans will learn more about the 

broad & diverse career opportunities throughout the water industry. Operations, Administration, Cyber Security, 

Information Technology, Construction, Drone Operations, Geospatial Image Analysis, and so much more!!

01:30 PM MDT 

, , , 

 - Brita Sponsor Session - Lead or Get Left Behind: Securing Funds 
Now for Lead Line Replacements & LCRI Compliance

: 

 Educational Sessions

01:30 PM - 03:00 PM MDT | Tue | Room 601

This session reviews the funding landscape for lead service line replacement (LSLR) programs, 

highlighting funding approaches and strategies used by both large and small utilities. Attendees will learn why 

waiting to act will only widen the lead action gap, what utilities should prioritize in the short term vs. long term, 

and how to leverage available funding creatively. Case studies from proactive utilities will demonstrate real-

world examples and best practices for overcoming financial hurdles.

01:30 PM MDT 

01:37 PM MDT 

01:52 PM MDT 

Speaker(s): Cristina Fonseca Stantec Consulting Services, Inc.

A Study of Fluidized Bed Clarification Under Suboptimal Flocculation Conditions

Speaker(s): Andrew Pennock NJIT

TUE118

Moderator(s) Veronica Cavera

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

Veterans + Water Industry = SUCCESS !! Interactive Discussion

Speaker(s): Steven Garner California-Nevada Section Jeff Garner Epcor

TUE120

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

Framing the Lead Action Gap

LCRI Regulatory & Financial Landscape

What Utilities Should Prioritize in the Short Term vs. Long Term

69/115



02:12 PM MDT 

02:42 PM MDT 

Tools Available for Tactical Planning

: 

 Educational Sessions

02:02 PM - 02:12 PM MDT | Tue

 - Creative Applications of Adsorption and Advanced Oxidation 
Treatment

: 

 Educational Sessions

 Research

03:00 PM - 04:30 PM MDT | Tue | Room 407

In Minnesota, a pilot study evaluated advanced oxidation processes (AOP) and biological filtration 

to address seasonal taste and odor (T&O) events and elevated disinfection byproducts (DBPs). The findings led 

to a facility upgrade incorporating these technologies. The second presentation explores GAC adsorption of 

preformed DBPs, highlighting the effects of competition and background organic matter. The third presentation 

focuses on radium removal through a new pressure filtration system utilizing on-site hydrous manganese oxide 

(HMO) generation. Collectively, these studies underscore the role of advanced treatment technologies and 

tailored solutions for enhancing water quality and regulatory compliance.

03:00 PM MDT 

03:30 PM MDT 

04:00 PM MDT 

, 

The City of St. Cloud, MN, operates a 24 MGD lime-softening water treatment facility that faces 

seasonal taste and odor (T&O) issues and elevated trihalomethanes  (TTHMs). A 12-month 

comprehensive  pilot study evaluated advanced oxidation processes (AOP) and biological filtration to 

mitigate these challenges. Results showed effective T&O and DBP reduction using ozone, 

peroxone, and UV-AOP. Biological filtration further enhanced treatment. This study's findings led to 

major upgrades at the facility in 2024. This paper will present the key findings from the pilot study 

and full-scale performance results.

, 

Direct competition, as well as fouling by background organic matter, for GAC adsorption sites may 

occur between DBPs under variable initial concentrations and varying TOC concentrations. 

Chlorination of wastewater effluent is a common practice and the adsorption of preformed DBPs is 

not well understood, particularly under wastewater reuse conditions when a range of regulated and 

unregulated DBPs, both weakly- and strongly-adsorbing, are present at varying initial 

concentrations. Thus, the impact of initial DBP concentrations, DBP mixtures, TOC concentrations, 

and empty bed contact time were evaluated using constant diffusivity rapid-small scale column tests. 

Utility Case Studies: What’s Working and Lessons Learned

Key takeaways/Q&A

TUE120-04

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

TUE123

Moderator(s)

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

Unlocking Effective T&O Removal and DBP Mitigation: Key Findings from AOP & 
Biofiltration Pilot Study

Speaker(s): Qigang Chang AE2S LLC

The Impact of Direct Competition on GAC Adsorption of Preformed Disinfection 
Byproducts for Potable Water Reuse

Speaker(s): Nadia Jorgenson University of Colorado- Boulder

From Pilot to Pioneer: A Small Town’s Solution to a Big Radionuclide Issue using 70/115



, 

Cheraw's Water Treatment Facility has been operating under an Enforcement Order since 2009, 

which addresses compliance with the MCL for combined radium-226 and -228. Like many 

groundwater sources in southeastern Colorado, Cheraw's wells have high levels of naturally 

occurring radionuclides. In 2023, Cheraw installed the first Hydrous Manganese Oxide on-site 

generation system in Colorado and has been able to reliably remove radium below the MCL. This 

presentation will cover bench and demonstration-scale testing, technical challenges during design 

and construction, unique funding and operational challenges faced by small and rural water 

systems, and additional considerations for potential consolidation with nearby water systems.

 - Creative Solutions in Sustainable Infrastructure

: 

 Educational Sessions

 Infrastructure Management

03:00 PM - 04:30 PM MDT | Tue | Room 405

The NYC Department of Environmental  Protection used adaptive strategies for collaboration and 

consistent communication  for their public onsite green infrastructure projects at local schools and housing 

authority sites. ISI will review the EPA’s EUM and illustrate how Envision parallels the EUM’s Ten Attributes and 

Five Keys as applied to capital projects.  The cement and concrete industry have developed a Roadmap 

outlining the opportunities and actions to reach carbon neutrality without sacrificing long-term performance.

03:00 PM MDT 

03:30 PM MDT 

04:00 PM MDT 

, 

Improving stormwater management in New York City is a critical concern due to the prevalence of 

combined sewer systems and aged drainage infrastructure. The New York City Department of 

Environmental  Protection (DEP) aimed to alleviate the strain on their drainage systems during heavy 

rainfall events through a robust green infrastructure program.  This presentation describes how 

public onsite green infrastructure was implemented at various public schools and housing sites 

around the Brooklyn and Queens boroughs in New York City. 

, 

The EPA has evolved EUM over more than 15 years to increasingly aid water and wastewater 

utilities in improving organization-wide performance. Concurrently, Envision has been embraced by 

over 200 municipalities and water agencies to plan, design, construct, and prepare to operate and 

maintain more sustainable, resilient, and equitable water infrastructure. Considering facility 

sustainability early advances sustainable operations and supports outcomes outlined in EUM’s Ten 

Attributes and aligns with the Five Keys to Management Success. This presentation provides an 

Envision overview illustrates how Envision parallels the Ten Attributes and Five Keys, as applied to 

planning, design, construction, and for preparing O&M of capital projects.

, 

Cement is the first ingredient in the concrete infrastructure that provides the foundation for the 

nation’s built environment. With construction demands projected to increase, we have a once-in-a-

generation opportunity to set a global example on building sustainably, utilizing new approaches, 

and advocating for updated technology. The cement and concrete industry have developed a 

Roadmap outlining the opportunities and actions to reach carbon neutrality across the entire value 

chain. This presentation will detail an approach that leverages relationships at each link of the value 

chain, demonstrating to the world that this industry can address climate change with ambition and 

audacity.  

 - Operational Tools for Maintaining the Distribution System

: 

 Educational Sessions

 Distribution System Operation and Management

03:00 PM - 04:30 PM MDT | Tue | Room 406

From Pilot to Pioneer: A Small Town’s Solution to a Big Radionuclide Issue using 
Hydrous Manganese Oxide

Speaker(s): Lok Yee Jacqueline Wong JVA

TUE125

Moderator(s) Christine Kirby

Event Type:

Event Track:

OVERVIEW: 

PRESENTATIONS: 

Collaboration and Creativity: Delivering Onsite Green Infrastructure Projects at 
Schools and Public Housing Sites in New York City

Speaker(s): Amanda Retta Tetra Tech

Envision Sustainable Infrastructure Framework Guides Planning & Design to Support 
Outcomes Aligned with EUM’s Ten Attributes

Speaker(s): Anthony Kane Institute for Sustainable Infrastructure (ISI)